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Converse Consultants 
Over 50 Years of Dedication in Geotechnical Engineering and Environmental Sciences 

I	 June 10, 1998	 98-43552-10 I
Mr. Brian Connolly 
Clark County General Services 
500 South Grand Central Parkway, 4th floor 
Las Vegas, NV 89106 

Subject: Revised Limited Asbestos Survey - Bridger Building 
225 Bridger Avenue 
Las Vegas, Nevada 

Dear Mr. Connolly: 

We are pleased to submit the results of additional bulk samples taken 

I
from the gth 

and 10th floor of the Bridger Building. Additional building ma-
terials samples included interior wall plaster and fire door insulation. The 
initial survey was performed in December 1996 and January 1997. Our 

Icurrent sample collection was performed on May 15, 1998 and May 18, 
1998. 

ISamples collected were interior wall plaster taken from the 91h and 10th 
floor plenums and the fire door insulation taken from a 1 01floor hallway 
fire door. 

We have incorporated the current results of the additional bulk samples I	 into the initial survey report. The initial asbestos survey consisted of a 
visual survey, bulk sample collection, laboratory analysis, and the prepa-
ration of this report. In our initial report, friable and non-friable building 

I
materials were found to contain asbestos during our survey. Our current 
sampling indicated no asbestos in the interior wall plaster and fire door in-
sulation. Recommendations regarding these asbestos-containing materials 

I
are identified in our report. 

I 
I

43/36Bs 

prtson	 731 Pilot Road Suite H, Las Vegas, Nevada 69119-4429 
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Clark County General Services 
Project No. 98-43552-10 
June 10, 1998 
Page 2. 

If you have any questions concerning information contained in this report, 
please contact us at your convenience. 

Respectfully submitted, 

CONVERSE CONSULTANTSC. 

Jeffrey S. Palmer 
Environmental Division Manager 

JSP:sc 
43/36BS 

984552 10 RAR CCGS Bridger 816 . 10-98 KJ6 43-368S

Converse consultants

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I



I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I

ASBESTOS SURVEY


TABLE OF CONTENTS


PAGE 

REVISED LIMITED ASBESTOS SURVEY
	 1 

INTRODUCTION
	 1 

CREDENTIALS
	 1 

SURVEY
	 1 

BULK SAMPLE SURVEY
	 1 

METHODOLOGY
	 1 

INTERVIEWS 
BULK SAMPLE SURVEY
	 2 

LABORATORY TESTING
	 3 

BULK SAMPLING
	

3 

ASBESTOS BULK SURVEY FINDINGS
	

3 

CONCLUSIONS AND RECOMMENDATIONS
	

5 

CLOSURE
	 6 

APPENDIX A - INSPECTOR CREDENTIALS 
APPENDIX B - LABORATORY REPORTS 
APPENDIX C - FIELD SAMPLE DATA SHEETS 

984552 10 RAR CCGS Bridger Al 6-10-98 KJB 43-368S	

Converse Consultants



REVISED LIMITED ASBESTOS SURVEY 

INTRODUCTION 
On December 31, 1996 and January 2, 1997 Converse Consultants (Converse) 

conducted an asbestos bulk sample survey at the Bridger Building located at 225 

Bridger Avenue in Las Vegas, Nevada. 

On May 15, 1998 and May 18, 1998, additional bulk samples were taken from 

the 9" and 10" floor of the Bridger Building. Two (2) of the samples were inte-
rior wall plaster taken from the 9 1h and 10th floor plenums and one (1) was fire 
door insulation taken from a 1 01floor hallway fire door. All three (3) samples 
reported non-detect for asbestos 

I CREDENTIALS 

John M. Watkins and Kevin J. Bottum (both accredited and licensed inspectors in I	 the State of Nevada) performed the survey. Copies of these inspector's certifica-

tion/accreditation are enclosed in Appendix A. 

I SURVEY 

I	 The purpose of the bulk sample survey was to identify asbestos-containing mate-

rials (ACMs) building materials utilized during construction of the buildings at the 

site. Friable asbestos is considered hazardous and refers to materials which can I be crushed, pulverized, or reduced to powder by hand pressure when dry. Non-

friable asbestos can be rendered friable by such actions as sanding, sawing, 

I
drilling, or breaking into pieces. The survey generally followed current recom-

mended OSHA (1994), and EPA guidelines for surveying of ACM (EPA, 1985). I BULK SAMPLE SURVEY 

I
The purpose of the bulk sample survey was to identify friable and non-friable 

ACMs building materials utilized during construction of the building. I METHODOLOGY 

I INTERVIEWS 

According to Mr. Brian Connolly, Clark County General Services Representative, 

I
there are original blueprints for the building at the subject site but he has no in-
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I
Revised Limited Asbestos Survey 

formation on the current configuration of partition walls and recent renovations. I	 The Blueprints available for review included only limited mechanical, plumbing 

and electrical drawings. These drawings were a limited source of information on I current building conditions. Existing floor plans were available. This building 

was reportedly built before 1980. 

Previous survey information for the building includes three reports that were gen-

erated by two firms: Ab-Haz Environmental and University Associates. 

• The November 10, 1987 University Associates report indicated that Structural 

Fireproofing, Pipe Insulation, Tank Insulation, Specialty Caulking, and Floortile 
tested positive for asbestos. 

• The December 2, 1991, Ab-Haz report indicated that Structural Fireproofing 

tested positive for asbestos. In the February 4, 1994 Ab-Haz report, Struc-

tural Fireproofing, Sheet Floor Covering, and Pipe insulation was found to con-
tain asbestos. 

Upon review of the conditions at the site, we found that many materials re-

mained untested and were, therefore, the focus of our study. There were many 

samples taken in these three previous surveys of primarily two materials. Of the 

fifty-six pipe insulation samples analyzed, fifty-one tested positive for asbestos 

and of the seventy-two structural fireproofing samples analyzed, all tested posi-

tive for asbestos. Exterior Wall Plaster samples were taken on three floors, all of 

which contained a trace level of asbestos. The information generated by these 

previous surveys is assumed correct and complete for the materials tested. This 

information is included into the survey data generated by our study. 

BULK SAMPLE SURVEY 

Our visual survey was performed to classify each suspected building material by 

location and condition in order to establish homogenous areas for bulk sample 

collection. Homogeneous areas refer to areas in which similar application, age 
and appearance of building materials exist. 

Following the visual portion of the survey, bulk samples were collected from ar-

eas representing the homogenous use of suspect building materials. A summary 

of these samples is presented in Appendix B. 

I
984552 10 RAR CCGS Bridge, 81 6-10-98 KJB 43-368S
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Revised Limited Asbestos Survey 

In general, bulk samples were obtained by (1) adequately wetting the sample area 

with a water and surfactant mixture, and (2) placing bulk pieces of the building 

construction materials into labeled plastic bags. Where possible, bulk samples 

were obtained to the depth of the affected area. Bulk samples were transferred 

to an analytical laboratory with applicable chain-of-custody documentation. 

LABORATORY TESTING 

BULK SAMPLING 

Seventy-three (73) bulk samples were analyzed by Converse Consultants Moun-

tain Region (CCMR) of Reno, Nevada. Four of the seventy-three samples were 

I
sent to Forensic Analytical Specialties, Inc. (FASI) of Hayward, California for 

quality control purposes. CCMR used the "point counting" method of analysis on I	 two bulk samples to confirm asbestos content. CCMR and FASI are accredited 

by the EPA for asbestos analysis. All samples submitted for primary testing were 

I	 analyzed by Polarized Light Microscopy (PLM). Laboratory analysis reports for 

these samples are enclosed in Appendix C. 

I ASBESTOS BULK SURVEY FINDINGS 

I
Current State and Federal standards define an "asbestos-containing material as 

any material containing asbestos in excess of one percent by weight." Based on I	 laboratory results and our survey, the materials that were tested and found to 

contain in excess of one-percent asbestos are presented below: 

I Location	 Material	 Friable?	 Approximate Quantity 

I Roof (Penthouse) 	 Roof Mastic 
Tank Insulation

No 
Yes

5 Gal. 
250 s. I. 

Structural Fireproofing Yes 2,400 s. f. 
Pipe Fitting Insulation Yes 50 each I Caulking Yes 1 Gal. 

Ii 0th floor	 Structural Fireproofing Yes 8,600 s. f. 
Pipe Insulation Yes 200 U. 
9"x9" Floor tile, tan No 2,500 s.f. I

984552 10 RAR CCGS Bridge, 81 6-10-98 KJB 43-368S	 Page 3 
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Limited Asbestos Survey 

I

Revised 

location Material Friable? Approximate Quantity 

I 9th floor Structural Fireproofing Yes 11,500 s.f. 

Pipe Insulation Yes 200/. 1'. 

I 12"x12" Floor tile, white No 150 s. 

9"x9" Floor tile, tan No 2,500 s.f. 

Drywall Compound No N/A 

I 11,500 s.f. 
81h floor Structural Fireproofing Yes 

Pipe Insulation Yes 200ff. 

I Sheet floor covering Yes 200 s.f 

9"x9" Floortile, tan No 9,000 s.f. 

7th floor Structural Fireproofing Yes 11,500 s.f. 

Pipe Insulation Yes 200 LI. 

12"x12" Floor tile. white No 75 s. f. 

I 9"x9" Floortile, tan No 2,400 s.f. 

6th floor Structural Fireproofing Yes 11,500 s.f. 

I Pipe Insulation Yes 200 I. I. 

1 2"x1 2" Floortile, tan No 85 s.f. 

12 "x 12" Floortile, white No 45s. I. 

• Floortile adhesive No Include above 

5th floor Structural Fireproofing Yes 11,500 s.f. I Pipe Insulation Yes 200 ft 

9"x9" Floor tile, tan No 2400 s.f. 

Floortile adhesive No Included above 

floor Structural Fireproofing Yes 11.500 s.f. 

Pipe Insulation Yes 400 I. I. 

3 d floor Pipe Insulation Yes 400 1.1. 

I 2 nd floor Pipe Insulation Yes 400 ft

I	 1St floor	 Structural Fireproofing	 Yes	 8,600 S. f. 

Pipe Insulation	 Yes	 400 ft 

9"x9" Floor tile, tan	 No	 230 s.f. 

Floortile adhesive	 No	 Included above 

* - Quantities for this item is based on square footage of floor space. 

University Associates or Ab-Haz tested materials listed in Italics I 
I 984552 10 RAR CCGS Bridger RI 6-10-98 KJB 43-368S 	
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I
Revised Limited Asbestos Survey 

• The materials listed above were observed to be in a condition that ranged I from good to poor with small amounts of localized damage, presumably 

I

due to water damage, physical contact and other influences. 

•	 On floors five through nine, 9"x9" tan floortile and adhesive was found


I
under carpet and in exposed areas. Random areas throughout these floors 

were viewed to determine extent of the floortile. The quantities listed 

-	 above are estimates. 

•	 The estimated quantities above for the pipe insulation includes pipe straight 
I runs and pipe fittings. 

I
• 	 Quality control sample results were consistent with primary sample results. 

CONCLUSIONS AND RECOMMENDATIONS 

Based on the laboratory analysis and our survey, friable and non-friable ACMs I were identified in our study at this site. In general, these material were found to 

range from fair to good condition with small amounts of localized damage, pre-

I
sumably due to physical contact, water damage, and other influences. 

I

	

	 The following recommendations apply if demolition occurs where these ACMs are 


found. Regulations require removal of materials that are friable or will become 

I friable during renovation prior to building renovation. Per EPA regulations and 

guidance documents regarding demolition, this material should be considered 

regulated ACM and be removed prior to demolition. 

I
Regarding the removal of ACMs found at the subject site, we recommend the 

I
following coordinated response actions, that at a minimum, should be undertaken 

prior to demolition: 

1. A qualified asbestos abatement contractor licensed in the State of Nevada 

should perform any actions involving the removal of ACMs. Removal ac-

tivities should conform to local, State, and Federal laws, ordinances, and 

regulations. 

I 
I 
I 
I
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Revised Limited Asbestos Survey 

2. A qualified asbestos consultant licensed in the State of Nevada should be 

retained to assist in the design of the abatement project and to perform air 

quality sampling during and after the removal activities. 

3. Notification of the authorities (OSHA and EPA) regulating the abatement of 

asbestos will be necessary before commencing any response action. 

Untilthe building is demolished or all ACMs are abated, steps should be taken to 

notify building occupants of the presence of ACMs in occupied buildings so that 

exposure to airborne asbestos fibers can be reduced. If these ACMs remain in 

place and are not disturbed, the probability for significant exposure to airborne 

asbestos fibers by building occupants is low. Asbestos specific training is rec-

ommended for personnel working on ACMs or materials that are presumed 

ACMs, and for personnel performing cleaning activities where ACMs are located. 

In our opinion, a management plan should be implemented to manage ACMs at 

this site until the building is demolished or all ACMs have been abated at some I time in the future.	 One element of the management plan, an Operations and 

Maintenance program would allow ACMs that are in good condition to remain in I place if they remain undisturbed.	 The asbestos management plan will reduce 

both building occupant exposure to asbestos and the liability associated with

I
ownership and/or operation of a building containing ACMs. 

I LIMITATIONS 

I This report is for the use of Clark County General Services Department as it ap-

plies to the Clark County Court House building, located at 200 South 3rd Street, 

Las Vegas, Nevada. I
This assessment should not be regarded as a guarantee that no further asbestos, 

I
beyond that which was suspected to be present (and sampled) during our inves-

tigation, is present at the property. In addition, asbestos is usually not distrib-

uted uniformly throughout a material and Converse cannot guarantee that all ar-

eas sampled are exactly as represented throughout the entire facility. 

I
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Revised Limited Asbestos Survey 

The conclusions presented in this report are professional opinions based on the 

data described in this report. They are intended only for the purpose, site loca-

tion and project indicated. The conclusions presented in this report are based on 

the assumption that conditions do not deviate from those observed during our 

study, as described in this report. No other warranty is either expressed or im-

plied. 

This report is based upon data and information obtained during Converse's cur-

rent reconnaissance, laboratory data and information by others, and information 

provided by those individuals identified to Converse by the Client as being 

knowledgeable of the facility, its operation and processes. Therefore, the infor-

mation and data presented regarding the property identified herein is based solely 

upon the condition of the property as of the dates of our site visits, supple-

mented by information and data obtained by Converse as described herein. 

Converse has performed this work, made the findings, and proposed the recom-

mendations described in this report in accordance with generally accepted and 

current environmental science and engineering common to our local area of prac-

tice at the time the work was performed. This report should be considered accu-

rate only to the degree implied by the methods used in its preparation. It must 

also be understood that changing circumstances in the environment, applicable 

legislation and in the use of the property can alter the validity of conclusions and 

information contained in this report. 

The opinions, conclusions, and recommendations presented herein apply to site 

conditions existing at the time of our study. They cannot necessarily apply to 

site changes made of which this office is not aware and has not had opportunity 

to evaluate. Changes in the conditions of the subject property can occur with 

time, because of the natural processes or the works of man, on the subject site 

or on adjacent properties. Changes in applicable engineering or regulatory stan-

dards can also occur as the result of legislation or from the broadening of knowl-

edge. Accordingly, the findings of this report may be invalidated, who l l y or in 

part, by changes beyond Converse's control. 

Converse is not responsible for any claims or damages associated with interpreta-

tion of available information. This assessment should not be regarded as a guar-

984552 10 BAR CCGS Bddor BI 6-10-98 KJB 4336BS	 Page 7 
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Revised Limited Asbestos Survey 

antee that no further asbestos, beyond that which was suspected to be present 

I
(and sampled) during our investigation, is present at the property. In addition, 

asbestos is usually not distributed uniformly throughout a material and Converse 

I
cannot guarantee that all areas sampled are exactly as represented throughout 

the entire facility. In the event that changes in the nature of the property occur, 

I	 or additional relevant information about the property is brought to our attention, 

the recommendations contained in this assessment may not be valid unless these 

changes and additional relevant information are reviewed and the recommenda-

tions of this assessment are modified or verified in writing. 

I
Thank you for the opportunity to be of service. Should you have any questions 

or comments regarding this report, please do not hesitate to call. I Respectfully submitted, 

CONVERSE CONSULTANTS 

I
Kevin J. Bottum I	 Nevada License IM0420 
Senior Environmental Technician 

I
Reviewed by, 

I
Jeffrey S. Palmer 
Environmental Division Manager 

I	 KJB:JSP:sc 
43136BS 

End.: Appendices A, B, and C 

Dist:	 2/Addressee I 
I
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STATE OF NEVADA 

DEPARTMENT OF BUSINESS AND INDUSTRY

DIVISION OF INDUSTRIAL RELATIONS 


OCCUPATIONAL SAFETY AND HEALTH ENFORCEMENT SECTION 

ASBESTOS CONTROL PROGRAM

IPM 0199 

THE ASBESTOS ABA TEMENT CONSULTANT NAMED BELOW IS LICENSED UNDER THE 
PROVISIONS OF CHAPTER 618 OFN.R.S. AND N.A. C. THIS LICENSE EXPIRES ON 1128199. 

JOHN v1 WATKINS 
CONVERSE CONSULTANTS 
731 PILOT ROAD SUITE H 
LAS VEGAS NEVADA 89119 
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/ 
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DATE 1/29/98 
LICENSE NO. 1PM0199 

INSPECTOR 
PROJECT DESIGNER 

-; PROJECT MONITOR 

Signature Ti
IWaIIeI Card - Fold heel 

STATE OF NEVADA 

DEPARTMENT OF BUSINESS AND INDUSTRY

DIVISION OF INDUSTRIAL RELATIONS 

OCCUPATIONAL SAFETY AND HEALTH 


ENFORCEMENT SECTION 

ASBESTOS ABATEMENT CONSULTANT 
JOHN N WATKINS 
CONVERSE CONSULTANTS 

HAS PAID THE FEE REQUIRED 81' 
CHAPTER 618 OF N.A.C.  

Ill/S UC'ENSE EXPIRES ON 1128199.
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CECSW 
731 PILOT ROAD, SUITE H 
LAS VEGAS, NEVADA 89119-4429 

Account:	 NA 

L
ntact:

	

	 JOHN WATKINS 
ojeCt No:	 9643995-01 

CLARK COUNTY GENERAL SERVICES 

A Wholly Owned Subsidiary of The Converse Professional Group 

Converse Consultants 
Southwest, Inc. 
Celebrating 50 Years of Dedication in 
Engineering and Environmental Sciences 

E 
I 
I 
I POLARIZED LIGHT MICROSCOPY ANALYSIS REPORT

Date Received: 01/06197

Data Analyzed: 01/06&07197 


Date Reported: 01/08/97

Reported To: JOHN WATKINS 


Submitted By: FEDERAL EXPRESS

Report No.: 71-34682


P . #: NONE PROVIDED 
rtify that theseresults ar ^^ccure r the samples obtained and Comply with a 	 pled	 ho	 analysis 

Manager, Dan R. Dolk Analyst Dan
^0 

 Ft Dok 

CLIENT SAMPLE # PERCENT & TYPE OF PERCENT & TYPE oc LAYERSAMPLE #	
EION

PPEARANOC
F-

BB-CT-01 None Detected 30% Cellulose ng Tile 
North, East Court 

[3468 3

60% Mineral Wool F 
st Side 5% Mineral Cleavages 

5% Paint 

BB-CT-102 None Detected 20% Cellulose ng Tile 
North East Court 65% Mineral Wool F 
t Side 10% Mineral Cleavages 

5% Paint 
34684 
May Ceiling Tile

88-CT-103 None Detected 20% Cellulose 
Floor North East Court 65% Mineral Wool F 

om North Central 10% Mineral Cleavages 
5% Paint 

85 B5-CT-104 None Detected 25% Cellulose y Ceiling Tile Iasurer (controller) 60% Mineral Wool F
Office Area 10% Mineral Cleavages 

5% Paint 

I
86 BB-CT-105 None Detected 25% Cellulose Ceiling y	 Tile 

Treasurer (Controller) 60% Mineral Wool F 
Area 

j
oe 10% Mineral Cleavages 

5% Paint 
87 

rey Ceiling Tile
BB-CT-106 None Detected Cellulose 

Treasurer (controller)  Mineral Wool 

[15

F 
Area  Mineral Cleavages 

Perifte 

I	 Converse Consultants Southwest, Inc. 
4840 Mill Street, Suite 5 
Reno, Nevada 89502 

a Telephone: (702) 866-3833 
two$ Facsimile:	 (702) 856-3513



I 
• .	 RESULTS: CUT SAMPLE a	

•.:
&	 E oF :1 PERCENT 

LAB	 MPLE #	 I .	 •...	 • ASBESTOS NOSBESTOS 1:. 
LAB DESCRIPTION APPEARANCE' 

LOCATION .	 .	 :.. .	 .	 .	 .	 .	 . . ..	 •.•	 : .	 F.NF 

34656a BB-IWP-107a None Detected <1% Cellulose 
White Plaster 25% Carbonate Binders F 
1st Floor North East 30% Aggregate 
Courtroom 45% Mineral Cleavages 

34688b BB-IWP-107b None Detected 25% Binders 
1 Tan Plaster 50% Aggregate NE 
list Floor North East 25% Mineral Cleavages 
I Courtroom 

34668c 6B-IWP-107c None Detected 30% Binders 
Grey Plaster 40% Aggregate NF 
1st Floor North East 30% Mineral Cleavages 
Courtroom 

34689a BB4WP-108a None Detected 5% Cellulose 
White Plaster 65% Carbonate Binders F 
1st Floor North Entrance 30% Mineral Cleavages 
Area 

4689b BB-lWP108b None Detected 5% Cellulose I 
an Plaster 30% Binders F 

1st Floor North Entrance 40% Aggregate 
ea 25% Mineral Cleavages 

4689c BB-IWP-108c None Detected 50% Binders 
Grey Plaster 50% Mineral Cleavages F 
1stNorth Entrance :b0or 

34690 BB-IWP-109 None Detected c1% Cellulose 
rey Plaster 30% Binders F 
st Floor Central Area 40% Aggregate 

30% Mineral Cleavages 

34691a BB-FT-llOa None Detected <1% Cellulose 
rey Floor Tile 40% Carbonate Binders F 
st Floor Hallway to West 30% Organic Binders 

it 30% Mineral Cleavages 

691b BB-FT-1lOb None Detected 5% Cellulose 
ight Mastic

•
20% Carbonate Binders F 

st Floor Hallway to West 55% Organic Binders it
20% Mineral Cleavages 

692a BB-FT-llla None Detected 55% Carbonate Binders 
rey Floor Tile 40% Organic Binders NF 

North Storage Shower 5% Mineral Cleavages 
ea 

692b BB-FT-1 11 b None Detected 5% Cellulose 
Light Brown Mastic <1% Glass Fibers F 

orth Storage Shower 20% Carbonate Binders 
a 60% Organic Binders 

15% Mineral Cleavages 

34693 BB-WFA-112 None Detected 80% Organic Binders 

I
an Adhesive 20% Mineral Cleavages NE 
st Floor North East Court 

Room

I 
I Converse Consultants Southwest, Inc. 



I 
C1J4T SAMPLE	 . PERCENT	 TIP! OF PERCENT & TYPE OF LR' 

tAB SAMPL.g.:.: .	 ..	 . ASBESTOS . NON.ASBESTOS . 
LABtESCRJP

LOCATION

 6943 - SB FT 113a 35% Chrysotile 45% Carbonate Binders
ellow Floor Tile 9"x9' 30% Organic Binders F 
st Floor Vault 20% Mineral Cleavages 

SB-FT-flab 10-20% Chrysotile 60% Organic Binders 
ack Mastic 20% Mineral Cleavages F 

list

t Floor Vault

BB-CT-1 14 None Detected 90% Wood Fibers 
llow Ceiling Tile 5% Binders F 
t Floor Vault 5% Paint 

BB CT 115 None Delected 90% Wood Fibers 
llow Ceiling Tile 5% Binders F 
t Floor Vault 5% Paint 

BB-CT-16 None Detected 90% Wood Fibers 
llow Ceiling Tile 5% Binders F 
 Floor Vault 5% Paint 

i; - BB-01-117 None Detected 60% Cellulose 
White Duct Tape 20% Organic Binders F 
4th Garage Level 20% Mineral Cleavages 

Urey
BB-EWP-1 18 None Detected <1% Cellulose 

Plaster 50% Binders F 
4th Garage Level 50% Aggregate 

BB-CP-1 19 None Detected 30% Binders 
Grey Plaster 40% Aggregate NF 

Ath Garage Level 30% Mineral Cleavages I;; -

-	 - 
BB CP 120 None Detected c1% Cellulose 

Grey Plaster 30% Binders F 
4th Garage Level 50% Aggregate 

20% Mineral Cleavages 

BB-CP

-

 121 None Detected 30% Binders 
Grey Plaster 50% Aggregate NF 

 Garag e Level 20% Mineral Cleavages 

BB-CP 122 None Detected <1% Cellulose 
Grey Plaster 30% Binders F 
fh Garage Level 40% Aggregate 

30% Mineral Cleavages 
34704 BB-CP-123 None Detected 30% Binders 

£ey Plaster 50% Aggregate 	 • NF 
20% Mineral Cleavages 

34705 BB-Dl-124 None Detected 60% Cellulose 
Liqht Grey Weaving 25% Organic Binders F 

Ga rage Level L 15% Mineral Cleavages 
706 BB-DI-125 None Detected 60% Cellulose 

Cream Weaving 25% Organic Binders F Garage Level 15% Mineral Cleavages

I
Converse Consultants Southwest, Inc. 



I 
S	 RESULTS CliENT SAMPt.E if PERCENTT & YPE OF PERCENT & TYPE OF LAYER 

LAB SAMPLE if ASBESTOS NON-ASBESTOS I-H 
as 1DE5CRIPTLON • APPEARANCE 

1: :LOCATION	 tI .:	 1	 :. . :..	 .1.: i. JtNF 

701 BB-CT-126 None Detected 28% Cellulose 
Grey Ceiling Tile 70% Mineral Wool F 

Floor Near Elevators 2% Paint 

708 BB-CA-127 None Detected 2% Cellulose 
Yellow Mastic 3% Glass Fibers P 

Floor North side Office 15% Organic Binders 
20% Mineral Cleavages 

34709a BB-FT-128a '1-3% Chrysotile 47% Carbonate Binders 
Cream Floor Tile 9"x9" 40% Organic Binders P I floor Men's Rest 
lo

10% Mineral Cleavages 

34709b BB-FT-128b 5-10% Chrysotile 50% Organic Binders 
Mastic 40% Mineral Cleavages F Ick 

Floor Men's Rest 
om 

710 BB-FTA-129 None Detected 5% Cellulose 
ck Adhesive 5% Synthetic F 
ctrical Room Across 70% Organic Binders 

Mens Room on 5th Floor 20% Mineral Cleavages 

F113 BB-FT-130a '1-3% Chrysotile 60% Carbonate Binders 
Il ow Floor Tile 9x9" 30% Organic Binders F 

5th Floor Break Room 7% Mineral Cleavages 

f lib BB-FT-130b 3-5% Chrysotile 70% Organic Binders 
c k Mastic 25% Mineral Cleavages F 

5th Floor Break Room 

12a BB-FT-131a 3-5% Chrysotile 55% Carbonate Binders 
e Floor Tile 30% Organic Binders F 
Floor Closet Area Side 10% Mineral Cleavages 

of Floor 

-i;;--------------------- BB-FT-131b '1-3% Chrysotile 57% Carbonate Binders 
y Floor Tile 12"x12" 30% Organic Binders F 

6th Floor Closet Area Side 10% Mineral Cleavages 
oor 

13a BB-FT-132a '1-3% Chrysotile 60% Carbonate Binders 
Cream Floor Tile 9"x9" 30% Organic Binders F 

Closet Area West 
Below

7% Mineral Cleavages J: I Floor
Sample #BB- 

131

None Detected 5% Cellulose I 
Mastic floor

BB-PT-132b
20% Carbonate Binders F 

Floor Closet Area West 70% Organic Binders 
Side Below Sample #BB- 5% Mineral Cleavages 

31 II13c BB-Fr-132c 5-10% Chrysotile 70% Organic Binders 
ack Mastic 20% Mineral Cleavages F 

6th Floor Closet Area West 

I
a Below Sample #BB- 
131

I 
I Converse Consultants Southwest, Inc. 



I 
I

RESULTS CliENT SAMPLE 1 PERCENT & TYPE OF PERCENT & TYPE OF LAYER 
LAB SAMPLE if ASBESTOS NON-ASBESTOS 

LAB DESCRIPTION APPEARANCE 
.1 LOCATION FNF 

714 L: BB-FT-133 None Detected <1% Cellulose 
Grey Floor Tile 55% Carbonate Binders F 
lh floor closet Area East 30% Organic Binders 
ide of Floor 15% Mineral cleavages 

34715a BB-FT-134a <1% Chrysotile 55% Carbonate Binders 
Grey Floor Yule 12"x12" 30% Organic Binders F 
th Floor Closet Area East 15% Mineral Cleavages  

e 	 Floor 

34715b BB-FT-134b None Detected 5% Cellulose 
ellow Mastic <1% Glass Fibers F 
Eli Floor Closet Area East 

I
5% Synthetic 

ide of Floor 60% Organic Binders 
-	 - 30% Mineral Cleavages  

4716a BB-FT-135a None Detected 60% Carbonate Binders 
rey Floor Tile 30% Organic Binders F 

Below Sample BB-FT-134a 10% Mineral Cleavages  

4716b BB-FT-135b None Detected <1% Cellulose 
an Mastic c1% Synthetic F 

Below Sample BB-FT-134b 15% Carbonate Binders 
80% OrganiO Binders 
5% Mineral Cleavages  

34717a BB-FT-136a None Detected <1% Cellulose 
eige Floor Tile 60% Carbonate Binders F 
th Floor East Closet Area 

I
30% Organic Binders 
10% Mineral Cleavages  

34717b BB-FT-136b None Detected 5% Cellulose 
rown Mastic 75% Organic Binders F 

Ith Floor East Closet Area 20% Mineral Cleavages 

34717c BB-FT-136c None Detected c1% Cellulose 
rey Floor Tile 50% Carbonate Binders F 
th Floor East Closet Area 30% Organic Binders 

20% Mineral Cleavages  

4713 BB-CT-137 None Detected 10% Cellulose 
rey Ceiling Tile 75% Mineral Wool F 
out, Side office, 7th Floor 10% Mineral Cleavages 

5% Paint 

'
4719 BB-CT-135 None Detected 5% Cellulose 
an Ceiling Tile 75% Mineral Wool F 

North Side Offices, 7th 15% Mineral Cleavages 
sigloor 5% Paint 

14720 BB-CT-139 <1% Chrysotile 10% Cellulose 
Grey Ceiling Tile 65% Mineral Wool F 
North Side Offices, 7th 20% Mineral Cleavages 

oor 5% Paint	 - 

114721 BB-CT-140 None Detected <1% Cellulose 
Yellow Ceiling Yule 70% Glass Fibers F 

omens Rest Room 25% Binders 1 5% Paint

I 
I Converse Consultants Southwest, Inc. 



I
I

. RESULTS: .	 . CUENTSAMPLE# PERCENT & TYPE OF PERCENT & TYPE OF LAYER 
LAS SAMPLE # ASBESTOS NON-ASBESTOS I-I-f 

LAB DESCRIPTION ..... APPEARANCEt 
LOCATION .	 .	 . ..	 ..	 .	 .

. F-NF• 

4722

...

BB-CT-141 None Detected <1% Cellulose 
Yellow Ceiling Tile 70% Glass Fibers F 

orth Office Area 7th Floor 20% Binders 
10% Mineral Cleavages 

34723 BB-CT-142 None Detected <1% Cellulose 
Yellow Ceiling Tile 70% Glass Fibers F 

omens Rest Room 7th 20% Binders 
bar 10% Paint 

34724a BB-FT-143a c1% Chrysotile 60% Carbonate Binders 

I
ream Floor Tile 30% Organic Binders F 
th Floor North Side, Small 10% Mineral Cleavages 

Room with Sink 

4724b BB-FT-143b None Detected <1% Cellulose 
rown Mastic 

I
80% Organic Binders F 

th Floor North Side. Small 20% Mineral Cleavages 
Room with Sink 

4725 
ream Floor Tile 9"x9"

BB-Fr-144 3-5% Chrysotile 30% Carbonate Binders 
45% Organic Binders F 

9th floor Womens Rest 20% Mineral Cleavages 

room

are the results of analysis of bulk samples submitted for asbestos identification. Converse Consultants MR. Inc. follows EPA Method 
-93/116; July, 1993. 

Each sample was initially examined under a stereoscopic microscope at a magnification of lOx to 60x. Fibrous material was examined for morphology 
nd
I

content. Portions of each sample were immersed in a fluid with a known refractive index. The sample was examined under polarized light using a 
iRon Labophot microscope with a McCrone Dispersion Staining objective under 100X magnification. Optical characteristics of the fibrous material 

were examined to determine the mineralogy of the fiber. The observed optical characteristics include angles of extinction, signs of elongation and 
dispersion staining colors. Asbestos fiber content is estimated by optically comparing the quantity of asbestos material and non-asbestos material to 
Istablish estimated percentages. 

sampling may not have been performed by Converse Consultants personnel. No warranty is made as to the acceptability of sampling strategies. 

'erse Consultants MR Inc., is National Voluntary Laboratory Accreditation Program accredited. Our NVLAP Laboratory LU. Number is 102091. 
report must not be used to claim product endorsement by NVLAP or any agency of the U.S. Government. This report must not be reproduced 
pt in full with the approval of the laboratory. This report relates only to the items tested. 

in the layer column above indicates an inhomogenecus sample; H indicates an homogenous sample. 
in the appearance column indicates a fibrous sample; NF indicates a nonfibraus sample. 

I 
I 
I 
I 
I Converse Consultants Southwest, Inc. 



A Wholly Owned Subsidiary of The Converse Professional Group 

Converse Consultants 
Southwest, Inc. 

Celebrating 50 Years of Dedication in 
Engineering and Environmental Sciences 

I 
I 
I
I

nt: 

Account: 

I
ntact: 
ject No:

I '	 =t nP. ncr
Telephone: (702) 856-3833 
Facsimile: (702) 856-3513 

POLARIZED LIGHT MICROSCOPY ANALYSIS REPORT 

CECSW	 Date Received: 01/06197 
731 PILOT ROAD, SUITE H	 Data Analyzed: 01/07/97 
RENO, NEVADA 89119-4429	 Date Reported: 01/09/97 
NA	 Reported To: JOHN WATKINS 
JOHN WATKINS	 Submitted By: FEDERAL EXPRESS 
9643995-01	 Report No.: 71-34726 
CLARK COUNTY GENERAL SERVICES 	 P.O. #: NONE PROVIDED 

I 
I

ffy that these results ar 	 esa	 es obtained and comply with 	 dodnalysis, 

1-1 Manager, Dan S. Dolk	 Analyst, Dan S. Dolk

RESULTS CLIENT SAMPLE g PERCENT & TYPE OF PERCENT & TYPE OF LAYER* 
LAB	 # SAMPLE ASBESTOS NON-ASBESTOS I H 

LAB DESCRIPTION APPEARANCE 
LOCATION :..................: •.	 .	 . .	 .	 .	 :. .	 . 

726 BB-CTA-145 None Detected cl% Cellulose 
Yellow Mastic 90% Binders F 
ah 10% Mineral Cleavages 1joorLadiesRes 

34727 BB-DWM-146 None Detected 10% Processed Paper 
Drywall 50% Binders F 

f

ige 
Floor Office/Above 40% Mineral Cleavages 

fling 

34726 BB-IWP-147 None Detected '1% Cellulose 
11ey Plaster 40% Binders F It Floor Men's Rest 20% Aggregate 

corn Above Ceiling 40% Mineral Cleavages 

BB-DWM-148 None Detected <1% Glass Fibers 

t

729 
ige Drywall 10% Processed Paper F 

Floor Office/Above 60% Binders 
Ceiling 30% Mineral Cleavages 

I
7 30a BB-IWP-149a None Detected 15% Talc 
ite Skimcoat 35% Binders F 6th Floor 20% Gypsum 

30% Mineral Cleavages 
730b BB-IWP-149b None Detected 30% Binders 

Tan Plaster 30% Aggregate NP 11	 Floor 40% Mineral Cleavages

Converse Consultants Southwest, Inc. 
4840 Mill Street, Suite 5 
Reno, Nevada 89502 I 



I
I RESULTS CliENT SAMPLE # PERCENT & ne or PERCENT & TYPE OF LAYER 

LAB SAMPLE if ASBESTOS NON-ASBESTOS 1-H 
LAB DESCRIPTION APPEARANCE' 

LOCATION : FNF 

4731 88-CT-150 None Detected 30% Cellulose I 
Grey Ceiling Tile 50% Mineral Woo! F 

Ui Floor 5% Mineral Cleavages I 5% Paint 
10% Perlite 

4732 BB-CT-151 None Detected 30% Cellulose 
rey Ceiling Tile 45% Mineral Wool F 
Ui Floor 5% Mineral Cleavages 

5% Paint 
15% Pérlite 

14733 BB-CT-152 None Detected 35% Cellulose 
Grey Ceiling Tile 50% Mineral Wool F 

th Floor 5% Paint !
10% Fertile 

34734 BB-CT-1 53 None Detected 30% Cellulose 
rey Ceiling Tile 65% Mineral Wool F 
th Floor 5% Paint 

014735 BB-CT-154 None Detected 30% Cellulose 
Grey Ceiling Tile 50% Mineral Wool F 

th Floor 1 5% Paint 
15% Perlite 

34736 BB-DWM-155 None Detected <1% Glass Fibers 
hits Drywall 10% Processed Paper F 

Ui Floor Room #732 70% Binders 
20% Mineral Cleavages  

4737 BB-CT-156 None Detected 30% Cellulose 
rey Ceiling Tile 45% Mineral Wool F 
Ui Floor 5% Mineral Cleavages 

5% Paint 
15% Fertile 

14738 BB-IWP-157 None Detected 30% Binde's I 
Grey Plaster 50% Aggregate NF 

Ui Floor 20% Mineral Cleavages  

14739 55-DWM-158 None Detected <1% Glass Fibers 
White Drywall 10% Processed Paper F 
8th Floor Entrance Room 5% Talc 

55% Binders 
30% Mineral Cleavages  

34740 BB-IWP-159 >1-3% Chrysotile 7% Cellulose 
grey Plaster 30% Binders F 

Floor Ladies Rest 60% Mineral Cleavages 
oom

BB-IWP-160 None Detected 30% Binders 

tra

741 
y Plaster 40% Aggregate NF 
Floor Ladies Rest 30% Mineral Cleavages 

Room 

742a BB-DWM-161a 3-5% Chrysotile 5% Cellulose 
ream Joint Compound 60% Carbonate Binders F 

9th floor Hallway Near 40% Mineral Cleavages

Converse Consultants Southwest, Inc. 



I 
RESULTS: CUENT SAMPLE PERCENT A TYPE OF PERCENT & n'ptdF 

SAMPLE if: Tt . :.:	 •.. ASBESTOS 
LAB DESCRIPTION APPEARANCE' 

.	 . .

NON-ASBESTOS . 	 .....  

.	 :..	 .	 .
.	 . FNF• 

34742b BB-DWM-161b None Detected 10% Processed Paper 
White Drywall 50% Binders F 

Hallway Near 40% Mineral Cleavages 

1

Floor 
vator 

34743 BB-IWP-162 None Detected 30% Binders I 
rey Plaster 40% Aggregate NE 
Hi Floor Ladies Room 30% Mineral Cleavages  

34744 BB-DWM-163 None Detected 10% Processed Paper 
hite Drywall 60% Binders F 
Hi Floor Hallway Near 30% Mineral Cleavages 

levator 

745a BB-RM-164a None Detected 5% Cellulose 
lack Roofing <1% Synthetic F 
cot Northwest Side 65% Organic Binders 

30% Mineral Cleavages  

Ra745b BB-RM-164b None Detected <1% Cellulose 
l ck Roofing <1% Glass Fibers F 

Roof Northwest Side c1% Synthetic 
50% Organic Binders 
50% Mineral Cleavages  

4745c BB-RM-164c None Detected 30% Synthetic 
Black Roofing 30% Organic Binders F 

of Northwest Side 40% Mineral Cleavages  

745d BB-RM-164d None Detected 10% Cellulose 
Black Roofing <1% Glass Fibers F 

of Northwest Side 30% Synthetic I 30% Organic Binders 
30% Mineral Cleavages  

BB-RM-164e None Detected 10% Cellulose 

j

745e 
ack Roofing 40% Organic Binders F 
oof Northwest Side 50% Mineral Cleavages  

BB-RM-165a None Detected 20% Synthetic 

f
746a 
acic Roofing 50% Organic Binders F 
oof Northwest Side 30% Mineral Cleavages  

34746b BB-RM-165b None Detected 20% Synthetic 
ack Roofing 50% Organic Binders F 
oof Northwest Side 30% Mineral Cleavages  

34747 BB-RM-166 None Detected 25% Synthetic 
sack Roofing 25% Organic Binders F 

oaf Northwest Side 30% Aggregate 
20% Mineral Cleavages  

748 BB-RM-167 None Detected 10% Cellulose 
ack Roofing 30% Synthetic F 
oof Northwest Side 30% Organic Binders 

30% Mineral Cleavages  

t749 BB-MIP-168 None Detected 40% Binders 
rey Plaster 30% Aggregate NE 

6th Floor 30% Mineral CleavagesI
Converse Consultants Southwest, Inc. 



A Wholly Owned Subsidiary of The Converse Professional Group 

Converse Consultants 
Southwest, Inc. 
Celebrating 50 Years of Dedication in 
Engineering and Environmental Sciences 

I 
I 
I

I. Telephone: (702) 856-3833 
Facsimile: (702) 856-3513 

I	 POLARIZED LIGHT MICROSCOPY ANALYSIS REPORT 

i 

lient:	 CECSW	 Date Received: 01/07/97 
731 PILOT ROAD, SUITE H	 Data Analyzed: 01108197 
LAS VEGAS, NEVADA 89119-4429 	 Date Reported: 01/09/97 

Account:	 NA	 Reported To: E. BLACKMAN 

I
ontaCt:E. BLACKMAN	 Submitted By: FEDERAL EXPRESS

roject No:	 9643995-01	 I


CLARK COUNTY GENERAL SERVICES	 P.C. 

lertifY that these res2te,e samples obtained and comply with Qtd eth dsoa?olysis. 

Manager, Dan R. Dolk	 Analyst, Dan R. Dolk	

ixx 

 

IRESULTS:....................... CLIENT SAMPLE 4.	 PERCENT &TYPE OF 	 PERCENT&.TYPEOF	 LAYER 
LAB SAMPLE #	 ASBESTOS	 NON-ASBESTOS	 I H 

LAB DESCRIPTION
	

APPEARANCE 
LOCATION................. 	 . ............................. 	 .	 .	 .	

<1%

	 •. ......................... 	 .	 : 

34776a	 BB-RM-169a	 None Detected 	 Cellulose	 I 
Black Roofing	 <1% Glass Fibers 	 F 
Southwest Corner - Upper 	 5% Synthetic 

ISecondary Roof	 40% Organic Binders 
55% Mineral Cleavages  

34776b	 88-RM-169b	 None Detected	 30% Synthetic 	 I 
lack Roofing	 40% Organic Binders	 F 

Southwest Corner - Upper 	 30% Mineral Cleavages 
Secondary Roof 

I

34776c	 BB-RM-169c 	 None Detected	 <1% Cellulose 
Black Roofing	 5% Glass Fibers	 F 
Southwest Corner - Upper 	 5% Synthetic 
Secondary Roof	 50% Organic Binders 

40% Mineral Cleavages  

34776d	 BB-RM-169d	 None Detected	 5% Cellulose I 
Black Roofing	 <1% Glass Fibers	 F 

c I outbwest Corner - Upper 	 <1% Syntheti 
econdasy Roof	 55% Organic Binders 

40% Mineral Cleavages 

34776e BB-RM-169e None Detected 5% Cellulose 
Black Roofing <1% Glass Fibers F 

outhwest Corner - Upper <1% Syntheti c 
Secondary Roof 45% Organic Binders 

50% Mineral Cleavages

I	 Converse Consultants Southwest, Inc. 
4840 Mill Street, Suite 5 
Reno, Nevada 89502 



I 
RESULTS CIJENT SAMPLE :4 PERCENT & TYPE OF PERCENT & TYPE OF LAYER 

•	 lAB SAMPLE .#1 .	 ASBESTOS	 . : NON-ASBESTOS •.. . 
LAB DESCRIPTION

.:	 ......................................................
APPEARANCE 

LOCATiON 

;Mouthwest

FNp' 

4776f BB-RM-169f None Detected 35% Cellulose 
lack Roofing 5% Glass Fibers P 

 Corner - Upper 45% Organic Binders 
econdary Roof 15% Mineral Cleavages 

34777a 138-RM-170a None Detected <1% Cellulose 
Roofing 30% Synthetic if 

I

lack 
ortheast Corner of Main 40% Organic Binders 
oaf - near Metal Dome 30% Mineral Cleavages 

4777b BB-RM-170b None Detected <1% Cellulose 
lack Roofing <1% Glass Fibers F 
ortheast Corner of Main 70% Organic Binders 

Roof - near Metal Dome 30% Mineral Cleavages 

I
4777c BB-RM-170c None Detected 30% Synthetic 
lack Roofing 40% Organic Binders F 

Northeast Corner of Main 30% Mineral Cleavages 
Roof - near Metal Dome 

777d BB-RM-170d None Detected <1% Cellulose 
lack Roofing <1% Glass Fibers F 

Northeast Corner of Main 60% Organic Binders 
oaf - near Metal Dome 40% Mineral Cleavages 

777c BB-RM-170e None Detected 30% Glass Fibers 
Black Roofing 40% Organic Binders F 

ortheast Corner of Main 30% Mineral Cleavages 
oof - near Metal Dome 

347771 BB-RM-1 70f None Detected 30% Cellulose 
ack Roofing 20% Glass Fibers F 
rtheast Corner of Main 40%

 Or	
Binders 

oaf - near Metal Dome 10% Mineral Cleavages

Uttached are Lhe results of analysis of bulk samples submitted for asbestos identification. Converse Consultants MR. Inc. follows EPA Method 
EPN600/R-9311 16; July, 1993. 

U
ch sample was initially examined under a stereoscopic microscope at a magnification of lox to 60x. Fibrous material was examined for morphology 
d content. Portions of each sample were immersed in a fluid with a known refractive index. The sample was examined under polarized light using a 

Nikon Labophot microscope with a McCrone Dispersion Staining objective under lOOX magnification. Optical characteristics of the fibrous material 
ere examined to determine the mineralogy of the fiber. The observed optical characteristics include angles of extinction, signs of elongation and 
persion staining colors. Asbestos fiber content is estimated by optically comparing the quantity of asbestos material and non-asbestos material to s 

ere

 estimated percentages. 

I

1k sampling may not have been performed by Converse Consultants personnel. No warranty is made as to the acceptability of sampling strategies. 

nverse Consultants MR, Inc.. is National Voluntary Laboratory Accreditation Program accredited. Our NV1..AP Laboratory I.D. Number is 102091. 
This report must not be used to claim product endorsement by NVLAP or any agency of the U.S. Government. This report must not be reproduced 

I

capt in full with the approval of the laboratory. This report relates only to the items tested. 

in the layer column above indicates an inhomogeneous sample; H indicates an homogenous sample. 
F in the appearance column indicates a fibrous sample; NP indicates a nonfibrous sample. 

I 
I Converse Consultants Southwest, Inc. 
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A Wholly Owned Subsidiary of The Converse p rofessional Group 

Converse Consultants 
Southwest, Inc. 
Celebrating 50 Years of Dedication in 
Engineering and Environmental Sciences 

I POLARIZED LIGHT MICROSCOPY ANALYSIS POINT COUNT REPORT 

Date Received: 01/13197

Data Analyzed: 01/13/97

Date Reported: 01/14197


Reported To: JOHN WATKINS

Submitted By: FEDERAL EXPRESS


Report No. 71-35357

0. #: NONE PROVIDED 

cc1y that these results are accu^Plesbtained and comply w

Ow 

of analysis. 

.aVIanager. Dan ft Dolk 	 Analyst, Dan ft 001k 

BB-CT-139	 0.5% Chrysotile 
Sample #34720

BB-WP-1 59	 4.5% Chrysotile 
Sample #34740 

are the results of analysis of bulk samples submitted for asbestos identification. Converse Consultants MR. Inc. follows EPA Method 
-93/116; July, 1993. ia h sample was initially examined under a stereoscopic microscope at a magnification of lox to 60x. Fibrous material was examined for morphology 

content. Portions of each sample were immersed in a fluid with a known refractive index. The sample was examined under polarized light using a 
n Labophot microscope with a McCrone Dispersion Staining objective under IOOX magnification. Optical characteristics of the fibrous material 

were examined to determine the mineralogy of the fiber. The observed optical characteristics include angles of extinction, signs of elongation and 
d ersion staining colors. Asbestos fiber content is established by point counting. 

B	 sampling may not have been performed by Converse Consultants personnel. No warranty is made as to the acceptability of sampling strategies. 

Cverse Consultants MR, Inc., is National Voluntary Laboratory Accreditation Program accredited. Our NVLAP LaboratoryI.D. Number is 102091. 
report must not be used to claim product endorsement by NVIAP or any agency of the U.S. Government This report must not be reproduced 

e	 pt in full with the approval of the laboratory. This report relates only to the items tested. 

the layer column above indicates an inhomogeneous sample: H indicates an homogenous sample. 
the appearance column indicates a fibrous sample: NF indicates a nonfibrous sample.

Converse Consultants Southwest, Inc. 
4840 Mill Street, Suite 5 
Reno, Nevada 89502 
Telephone: (702) 856-3833 
Facsimile: (702) 856-3513 

CECSW 
731 PILOT ROAD, SUITE H 
LAS VEGAS, NEVADA 89119-4429 

\unt:	 NA 
Jaact:	 JOHN WATKINS 
'r ct No:	 9643996-01 

CLARK COUNTY GENERAL SERVICES 

I 
I 
I



fl Forensic Analytical I	 Analvt hal Rt'pt 

San Francrsco 3777 Depot Road. Suite aiS. Hayward. 7A G41-1-5 Phone 5C 867'6326-Fix 50887..:2:3 
Los Angeles 2959 Pacilic Commerce Drive. Pancho Domnruez. CA 90221 Phone 3:0 . 763 . 237.: Fa '3' 0 733.3;: 

I S  1Jc Material A nalv- sis 

Method: 40 CFR 763, Subpart F. Appendix A (AHERA) 

Client: 

onverse Environmental Consultants, 	 SW I Client	 ID: 1647  

Report Number: 262638 

731 Pilot Road.	 Suite H Date Received: 01/03/97 
as Vegas, NV 89119 Date Analyzed: 01/03/97 

P.O.	 Nun: 

ID: Clark County General Services 

I

ob 

ite:

Beanie lumber	 Lab Nuaber 

• Gross Descriation/Cosseuts 

•C-i 19100311


Off-white fibrous tile with paint. 

,
C-2	 19100313 
Grey enentitious material.

Total	 Iota! Fibrous 

Asbestos	 Non-Asbestos	 (Breakdown by type) 

Non-Det.%	 35-901
	

Cellulose (45-50%) 

Fibrous Glass (35-40%) 

Non-Det . %	 Traoe%
	

Cellulose (!race%i 

I 
I 
I 
I 
I 
I 
I 
I	 David ahaae. tT,	 oratory Dire:tor, Bavward Laboratory 

Analytical results and reports are generated by Forensic Analytical at the request at and for the exclusive use at the person or entity lclientl named on 
such report Results, reports or copies of same will not be released by Forensic Analytical to any third party without prior written request from client 
This report applies only to the sample(s) tested. Supporting laboratory documentation is available upon request. this report must not be reproduced 
except in lull with approval from Forensic Analytical. the alient is solely responsible tot the use and interpretation of test results and repent requested 
from Forensic Analytical. This report must not be used by the client to claim product endorsement by NVLAP or any agency at the U.S. Government. 
Forensic Analytical is not able to assess the degree of hazard resulting from materials analyzed. Samples Submitted to Forensic Analytical are retained 
for a period of six months and then disposed of according to all stale and federal guidelines. 

I 
I



JAN 23 '97 11:49AM FORENSIC ANALYTICAL 

IC ANALYTICAt

P. 1/2 

Page _____ of a. 

FAX TRANSMISSION 
summary of Results 


Polarized Light Microscopy 

ITo,____-	 -	 Date/Ttme:V gijo±S 
Converse Environmenta l Consultants, SW 

Project s 96-4399501	 / 
Report #1 2'258

Serxder2  

If you do not receive all pages, please contact Sender at (510) 887-8525 

CI Chrysotile	 Cr: crocidolite 

At Amosite	 NO: No Asbestos detected 
P	 Preliminar y ; subject to review 

Sample Number	 Asbestos % 

B IP	 r  - L tJ 

I

BS-CF-1flQC	 - 

I 
I 
I 
El 
I 
I 
.1 
I FAXED TOc ?O2?-?3S3 

A hard copy report will follow in the mail. Thank you. 

I Supervisor 

I

Asb. Type(s)	 Notes 

I



Converse Consultants Southwest, Inc. 

, A Wholly Owned Subsidiary of 
The Converse Professional Group 

I
POLARIZED LIGHT MICROSCOPY ANALYSIS REPORT I Client: CONVERSE CONSULTANTS SOUTHWEST Date Received: 	 5119198 

731 PILOT ROAD, SUITE H Date Analyzed:	 5119198 I LAS VEGAS, NEVADA 89119 Date Prepared:	 611198 
Account: N/A Reported To: KEVIN BOTTUM 
Contact: KEVIN BO'ITUM Submitted By: CNO.N. 
Project No: 98-43552-06	 CCGS - BRIDGER BUILDING Report No.: 71-52629 I P.O. #: N/A 

I car* that these results are aicye to 	 les obtained and comply methods of analysis. 

Lab Manager, Dan R. Dolk	 Analyst: dn R. Dolk I 

I 
I

RESULTS: WENT SAMPLE t PERCENT & TYPE OF PERCENT & WPE OF LAYER 
LAB SAMPtE * ASBESTOS NO?MSBEStCS Ut 

LAS DESCRIPT1O APPEARANCE! 

52629A 1501 WP-A None Detected 30% Binders I 
White Plaster 20% Aggregate NE 
10th Floor, Above Ceiling 50% Gypsum 
In Haftway At #1017 

526296 1501 WP-B None Detected <1% Cellulose I 
Cream Plaster 30% Binders F 
10th Floor, Above Ceiling 40% Aggregate 
In Hallway At #1017 30% Gypsum  

52630 1801FDI None Detected <1% Cellulose 
White Insulation 5% Glass Fibers F 
10th Floor, West Fire Door 10% Binders 
From Elevator Lobby 20% Mineral Cleavages 

70% Perlfte 

52631 1802WP None Detected <1% Cellulose I 
Tan Plaster 30% Aggregate F 
9th Floor, Ladies Restroom 35% Gypsum 
Above Ceiling 20% Mineral Cleavages 

15% Vermiculite

I 
I 
I 
I 
I 
[1 
Ii 
I 
11 
I	 Converse Consultants Southwest, Inc. 

4840 Mill Street, #5 
Reno, Nevada 69502 
Telephone (702) 856-3833 

•	 Facsimile (702) 856-3513 



Attached are the results of analysis of bulk samples submitted for asbestos identification. Converse Consultants MR, Inc. follows 
EPA Method EPN600IR-931116; July, 1993. 

Each sample was initially examined under a stereoscopic microscope at a magnification of lOx to 60x. Fibrous material was 
examined for morphology and content. Portions of each sample were immersed in a fluid with a known refractive index. The 
sample was examined under polarized light using a Nikon Labophot microscope with a McCrone Dispersion Staining objective 
under bOX magnification. Optical characteristics of the fibrous material were examined to determine the mineralogy of the fiber. 
The observed optical characteristics include angles of extinction, signs of elongation and dispersion staining colors. Asbestos 
fiber content is estimated by optically comparing the quantity of asbestos material and non-asbestos material to establish 
estimated percentages. 

Bulk sampling may not have been performed by Converse Consultants personnel. No warranty is made as to the acceptability of 
sampling strategies. 

Converse Consultants MR, Inc., is National Voluntary Laboratory Accreditation Program accredited. Our NVLAP Laboratory I.D. 
Number is 102091. This report must not be used to claim product endorsement by NVLAP or any agency of the U.S. 
Government This report must not be reproduced except in frill with the approval of the laboratory. This report relates only to the 
items tested. 

I in the layer column above indicates an inhomogeneous sample; H indicates an homogenous sample. 
'F in the appearance column indicates a fibrous sample; NF indicates a nonfibrous sample. 

I 
I 
I 
I 
I 
I 
I
I 
I 
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I 
I 
I 
I 
I 
I 
I 
I 
I	 Converse Consultants



I	 APPENDIX C 

I	 FIELD SAMPLE DATA SHEETS 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
U 
I 
I

984552 10 RAR CCGS Budge, 81 6-10-98 KJB 43-3685 

I



a	 Converse Environmental 
(/4

.,à Consultants Southwest, Inc. fl 731 Pilot Road. Suite H 
'V S	 Las Vegas. Nevada 09119 .4429 

Telephone (702) 263 .7600 Fax (702) 269-8353

I 

I 
I	 BULK SAMPLE SHEET 
I 

Client Name: £LO IJ14A Cann.y (wonk c C'-ui )ec 
Project Name:	 rL&ftefflw3 0Wil 

Job Number ________________________ Date : _fZ-I9 

Sample Number MATERIAL	 AMOUNT, 
COLOR, SIZE SAMPLE LOCATION REPORTED X 

ASBESTOS BY LAYER 
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II 

I
	 Signatur 



a	 Converse Environmental 	 I 
Consultants Southwest, Inc. 

ifl 731 P ilot Road. Suite H 
% V S	 Las Vegas, Nevada 89119.4429 

Telephone (702) 253-7600 Fax (702) 269-8353

I I	 BULK SAMPLE SHEET 

Client Name:(jfl4,C (nit4	 ('.PMr.d	 'u1cQ 

Project Name:	 9,tu&cpr	 SLaJ-lu-'% 

Job Number : ____________________________ Date : 	 L23\" 

Sample Number AMOUN T ,
5IzE MATERIAL

 

SAMPLE LOCATION
REPORTED X 

ASBESTOS BY LAYER 

ç21 x '.z"	 cL.c 4ac 
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a	 Converse Environmental 
Consultants Southwest, Inc. 
731 Pilot Road, Suite H 

t V' S	 Las Vegas, Nevada 89119-4429 
Telephone (702) 263-7600 Fax (702) 269-8353

I 
I	 BULK SAMPLE SHEET I 

Client Name : _flAlV LotM-kr\ (,e.vLtrc L	 Sa.ru-ccr--t 
Project Name:	 Bruc.e 

Job Number	 44	 Dale:	 1-131 

Sample Number MATERIAL	 AMOUNT, 
COLOR,	 SIZE SAMPLE LOCATION REPORTED '/0 

ASBESTOS BY LAYER 
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a	 Converse Environmental 

C4_	 Consultants Southwest, Inc. qfl 731 Pilot Road. Suile H 
t V S

	
Las Vegas. Nevada89Il9- 4429 
Telephone (702) 263•7600 Fax (702) 269.8353

I 
I	 BULK SAMPLE SHEET I 
I 

Client Name : 	 Cck	 (-.cqyJ	 SecJcc.g 

Project Name:	 j..eccar  

Job Number : _____________________________ Date : 	 1	 C 

Sample Number AMOUNT.MATERIAL	 COLOR, SIZE SAMPLE LOCATION
REPORTED X 

ASBESTOS BY LAYER 
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a	 Converse Environmental 
Consultants Southwest, Inc. 
731 Pilot Road. Suite H 

t V S
	

Las Vegas. Nevada89ll9-4429 
Telephone (702) 2637600 Fax (702) 269-8353

I	 BULK SAMPLE SHEET 

Client Name: 11L..424 	 Cc>u&b	 6,.e.t.-ar0 g 	 'uce 

Project Name	 ' t62c-	 UQWt, 

Job Number : 	 _______________ Date : 	 (?'- 3?'( 

Sample Number MATERIAL	 AMOUNT, 
COLOR, SIZE SAMPLE LOCATION REPORTED Z 

ASBESTOS BY LAYER 
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a	 Converse Environmental 
Consultants Southwest, Inc. 	 I 

t ys
 

Las Vegas. Nevada 8 gll9-4429	 I 
Telophone (702) 263-7600 Fax (702) 269-8353 

w'sfl 73' Pilot Road, Suits H	 I	 BULK SAMPLE SHEET 

Client Name: 6Z44tt Co" ,5/ 6;61Ut4d4L 
Project Name: ,_/5i',eJ&f4 Sii2o"iJ4 
Job Number:	 9 7S'	 0/	 Date:  

Sample Number	 MATERIAL	 COLOR,

AMOUNT,	 REPORTED XsIz E	 SAMPLE LOCATION	 REPORTED Z 
ASBESTOS BY LAYER 
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a	 Converse Environmental 

C-"	 Consultants Southwest, Inc. 
%fl 731 Pilot  

% V S	 Las Vegas, Nevada 89119-4429 
Telephone (702) 263-7600 Fax (702) 269-8353

I 
I 
I	 BULK SAMPLE SHEET 
I 

Client Name: CLI94R C014//)7/ 	 GEAIt,44L -Jc4i'/cn 
Project Name: -e34icJ6itj	 .4rnLaOAi 
Job Number _?'/3	 %:r_ 0/ 	 Date: _,-2- P7 
Sample Number MATERIAL	 COLOR,

AMOUNT, SAMPLE LOCATION REPORTED Z REPORTED
ASBESTOS BY LAYER 
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a	 Converse Environmental 
L4	 Consultants Southwest, Inc. fl 731 Pilot Road, Suite H 

_ VA	 Us Vegas. Nevada 89119-4429 
W	 Telephone (702) 263-7600 Fax (702) 269-8353

I 

I 
I	

BULK SAMPLE SHEET I 

Client Name: 044,eL Cotrnty' GE,ueeg1c Sc€y,cn _
Project Name: .AA, S4€4	 ....ôinbdiiu& 
Job Number : _?t,'v_g 79r-oi	 Date: _/	 ì8	 97 

Sample Number AMOUNT, MATERIAL

 

SAMPLE LOCATION REPORTED X REPORTED
ASBESTOS BY LAYER 
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